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DEPARTMENT OF CIVIL ENGINEERING

FACULTY OF ENGINEERING, KING MONGKUT ' S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 02 .326. 4216

Sample From :

Type of speclmen :

Specimen descriptlon :

TEST OF STEEL PURLIN

PROFAST A$IA CO.,LTD.

Aluminium Zince Steel Purlin

Thicknees ofcross section 0.55 mm

Sample No :

inal Size

Weight:

ofLoading

of Purlin

Spacing of Rafter

Angle of Roofting

Weight of Tile :

Test Result :

Load at :

Request No. 52'1201

Request date : 9/12/2009

Test date z 1811212009

I

67.0 x27.0 x 0.55 mm.

0.4497 kglm

Uniform Load

0.32 m.

1.30 m.

25.00 Degree

29.11 kglmz

84 Kg/# (Se.vice Load Only)

or I l3'l l Kg/m2 (Inctuded riles weight)
* These values are load per horizontal plane area ofroof

Remark:

I ) Certification apples only to test samples.

2) No erasure or alterations for this sheet.

W'ir .-]H------
Asst.Prof. Laemthong Laokhongthavorn

Head of Civii Engineering Material Testing Center

Applied Load (Kg/m2)

0

24

48

72

96

t20

144

t6'l

t9t

215

239

263

287

335

227

t20

0

0

0.95

2.98

4.56

6.77

8.32

9.70

t0.97

12.38

i 3.87

15.64

17.05

i 8.65

21.75

18.69

1t.42

0.77

Deflection

Tested By :

Mr. Sumate
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DEPARTMENT OF CIVIL ENGINEERING

FACULTY OF ENGINEERING, KING MONGKUT'SINSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 02 -326-4216

Sample From :

Type of specimen :

Specimen description :

TEST OF STEEL PURLIN

PROFAST ASIA CO.,LTD.

Aluminium Zince Steel Purlin

Thicknees ofcross section 0.55 mm

Remark:

Request No.

Request date

Test date :

52-120r

9/t2/2009

r8n2t2009

2

7.0x27.0x0.55mm

0.4491 kglm

Uniform Load

', 0.32 m.

: 1.30 m.

: 30.00 Degree

29.11 kg/mt

95 Kg/m2 (service Load only)
124'rl Kg/m2 (Inctuded riles weight)

load per horizontal olane area ofroof

5.42

apples only to test samples.

ions for this sheet.

ftb-*- (lu,*ot--r

Applied Load (rg/m2) Mid-span Deflection (mm.)

Sample No :

Nominal Size : 67

Weight: 0

Type ofloading :

Spacing ofPurlin

Spacing ofRafter

Angle of Roofting

Weight of Tile :

Load at

Or

I These values are

0

25

50

75

r00

r25

150

175

200

225

250

275

300

350

238

r25

0

0

0.94

2.89

4,05

5.82

7.44

8.65

10. l4

10.93

t2,20

13.6r

15.60

16.82

19.28

l 7.10

10.70

0.68

Deflection:

Mr.Sumate Santadwattana

Head of Civil Engineering Material Testing Center
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DEPARTMENT OF CIVIL ENGINEERING

FACULTY OF ENGINEERING, KING MONGKUT'S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 02 . 326. 4216

Sample From :

Type of specimen :

Specimen descrlption :

TEST OF STEEL PURLIN

PROFAST ASIA CO.,LTD.

Aluminium Zince Steel Purlin

Thicknees of cross section 0.55 mm

Request No.

Request date

Test date :

52-r20r

9lt2/2009

I8/12/2009

Data of Specimen :

No: 3

Size : 67.0 x 27.0 x 0.55 mm.

0.4497 kglm

ofLoading Uniform Load

032 m.

1.30 m.

37.00 Degree

2g.ll kg/^'

ins of Purlin :

ofRafter :

gle of Roofting :

Weight of Tile :

Load at : 104 Kg/m2 (service Load only)
or 133' 1 I Kg/m2 (lncluded riles weight)

+ These values are load ner horizontal olane area ofroof

Remark:

l) Certifrcation apples only to test samples.

2) No emsure or alterations for this sheet.
'Or

[l^**- Anfir' o,r--
Asst.Prof.Laemthong Laokhongthavorn

of Civil Engineering Material Testing Center

Applied Load (Kg/m2)

0

27

54

8l

109

136

163

190

217

244

271

299

326

380

258

136

0

0

0.89

2.75

4.15

5.95

7.68

9.60

I l.r0

12.37

t4.33

t6.14

16.48

18.96

21.80

18.92

13.15

1.36

Tested By :

Mr Sumate Santadwattana
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WEIGHT

(kdm)

ANGLE
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